

Test Report

Number: TWNT01438871

Date: Apr 06, 2017

Applicant: T & A Textile Co., Ltd.
No. 19, Lane 7, Xiyuan Rd.,
Zhongli City, Taoyuan County 32057,
Taiwan, R.O.C.

Sample Description :

One (1) piece of submitted sample said to be 100% Nylon ripstop woven fabric, 15D, P/D+SWR+2 Side Silicone, in Black.

Applicant's Provided Care Instruction/Label : -

Date Received/Date Test Started: May 29, 2016

Order No. : -
Style No. : FS4022P-S2
Mill : -
Buyer's Name : -
Agent's Name : -
Brand Name : -
Ref. : -

Authorized By:
On behalf of Intertek Testing Services
Taiwan Limited

Carol Peng
Assistant General Manager



Page 1 of 2

sandy/ben

Intertek Testing Services Taiwan Ltd.

8F., No. 423, Ruiguang Rd., Neihu District, Taipei 11492, Taiwan, R.O.C.

全國公證檢驗股份有限公司

11492 台北市內湖區瑞光路 423 號 8 樓

Tel: (+886-2) 6602-2888 · 2797-8885 Fax: (+886-2) 6602-2400 · 6602-2401

Test Report

Number: TWNT01438871

Tests Conducted (As Requested By The Applicant)

1 Hydrostatic Head Test As Received (ISO 811-1981, Pressure Gradient At 60 Mbar/Min Water Pressure):

1,800 mm

Remark : Tested on the face side.

2 Tearing Strength As Received (ASTM D1424-2009(2013), Elmendorf Tear Tester):

Warp	10.9 lbs
Weft	6.8 lbs

3 Weight Per Unit Area (ASTM D3776/D3776M-2009(2013)):

37.2 g/m²
(1.1 oz/yd²)

End of Report

Except where explicitly agreed in writing, all work and services performed by Intertek is subject to our standard Terms and Conditions which can be obtained at our website: <http://www.intertek-twn.com/terms/>. Intertek's responsibility and liability are limited to the terms and conditions of the agreement.

This report is made solely on the basis of your instructions and / or information and materials supplied by you and provide no warranty on the tested sample(s) be truly representative of the sample source. The report is not intended to be a recommendation for any particular course of action, you are responsible for acting as you see fit on the basis of the report results. Intertek is under no obligation to refer to or report upon any facts or circumstances which are outside the specific instructions received and accepts no responsibility to any parties whatsoever, following the issue of the report, for any matters arising outside the agreed scope of the works. This report does not discharge or release you from your legal obligations and duties to any other person. You are the only one authorized to permit copying or distribution of this report (and then only in its entirety). Any such third parties to whom this report may be circulated rely on the content of the report solely at their own risk.

sandy/ben



Page 2 of 2

Intertek Testing Services Taiwan Ltd.

8F., No. 423, Ruiguang Rd., Neihu District, Taipei 11492, Taiwan, R.O.C.

全國公證檢驗股份有限公司

11492 台北市內湖區瑞光路 423 號 8 樓

Tel: (+886-2) 6602-2888 · 2797-8885 Fax: (+886-2) 6602-2400 · 6602-2401